SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 12

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

L I

o o
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.88 dBm) ™M1[1] 13.27 dBm)
699.43200 MHz
= nd 26.00 dB @ nd M1 26.00 dB
g Buiy, 4.945000000 MHz 0d B /‘\,..\ 0.930000000 MHZ|
s = AT Tatkbn, 141.4 7 T - “a factsr \ 71.3
o d 0 di \
-10 df -10 d 3
/ M
204 / 20 di P Sy
Mo rni
el [t A
3 e v 30
40 df -40 di
50 df 50 d
&nd 60 d
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 509,432 MHz 11.88 dam nd8 down 4.945 MHz ML 707.656 MHz 13.27 dam nd8 down 9,93 MHZ
T 1 699.032 MHz -13.96 dBm nd8 26.00 dB TL L £699.065 MHz -12.35 dbm n 26.00 dB
T2 1 703.978 MHz -14.10 d8m Q factor 141.4 T2 1 70B.995 MHz -12.52 dam Q factor 71.3

J

L U

J

Mid

dle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.21 dBm) ™M1[1] 12.69 dBm)
708.19900 MHz 707.7400 MHz,
20 20
1 ndE 26.00 dB bz ndB 26.00 dB
» LBy 4.895000000 MHZ| . R S B 10.010000000 MHzZ
o AT e B e e 144.7] n J =" Q tactor 70.7
J {
od 0 d
| I A
-10 d Z10d = IE
\ AP oy N T M P F A o
| 20 Sy 20 df
a0 30
40 df -40 di
50 df 50 d
&nd 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 708.199 MHz 11.21 dBm nd@ down 4.895 MHz M1 707.74 MHz 12.69 dBm nd@ down 10.01 MHZ
T 1 705.082 MHz ~14.94 dBm nd8 26.00 dB TL L 702,365 MHz -13.36 dBm nd8 26.00 dB
T2 1 709.978 MHz -14.59 dam Q factor 144.7 T2 1 712.395 MHz -13.25 dém Q factor 70.7
L U J wa L JU J L]

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 11.19 dbm)| MI[1] 13.16 dBm
714.62900 MHz 710.8200 MHz,
= ndg, 26.00 dB @ nd 26.00 dB
By 4.885000000 MHZ, e AL By 9.850000000 MH|
d 4 T .
1 A T T b, 146.3 10 or™ 72.2
od 0 d
{ !
10 df = 10 o —
¥ J C
{ 0 Y g
N i~ -
S N y Lo
30
40 d -40 de
50 df 50 d
60 d -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 714.528 MHz 11.19 dam nd8 down 4.885 MHz ML 710,62 MHz 13.16 dam nd8 down 9,85 WHZ
T 1 711.042 MHz -14,85 dm nd8 26.00 dB TL L 706.045 MHz -12.98 dam 26,00 d8
T2 1 715.928 MHz -14.94 ddm Q factor 146.3 T2 1 715.895 MHz -12.69 dém 72.2
L U J wa L JU J L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.09 | 1.09 | 272 | 273 | 450 | 451 | 911 | 9.11 - - -
Middle CH 1.09 | 1.09 | 272 | 272 | 449 | 4.48 | 9.01 | 9.03 - - -
HighestCH | 1.09 | 1.09 | 272 | 272 | 452 | 4.49 | 9.05 | 9.05 - - -
Mode LTE Band 12 : 99%0OBW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.09 2.72 4.52 - 9.13 - - - -
Middle CH 1.10 2.73 4.52 - 9.03 - - - -
Highest CH | 1.09 2.75 4.50 - 8.99 - - - -
TEL : 886-3-327-3456 Page Number 1 Al12-12 of 41
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samonias. FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 12

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
| ™M1[1] 13.87 dBm) ™M1[1] 14.20 dBm)|
699.67760 MHz 699.96150 MHz
20 20
| o Oce Bw 1.085314685 MHz, "‘ 1.085314685 MHz
ik Dt VA N
10 d LSosmem o e ‘ 10 d Lﬁ LN A
od 0 di 4
7 \ ] I
10 df -10 o |
I \ \
/ {
20 d —— T 20 d
bttt et R ~ L Lot -
el o W N s AT T
a0 Eif e
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 699.6776 MHZ 13.87 dam ML 599.3515 MHz 14,20 dBm
TL 1 599.15734 MHz 8.23 dBm Oce Bw 1.085314685 MHz TL L 699.15455 MHz 6.43 dBm Oce Bw 1.085314685 MHz
T2 1 700.24266 MHz 8.41 dam T2 1 700.23986 MHZ 5.55 dam
L U J L JU J L]

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.07 dBm) ™M1[1] 13.94 dBm)
- 707.75170 MHz - 707.18670 MHZ]
T By 1093706294 MHz EE Occ B 1.093706294 MHz,
\ s K o~ M . PN WEN
g P WV, Ay g 104 PN, s .
7 i
o di 0di E
/ b \
-10 d - = -10 de 7 E
fn o A ey , Y
A 204d /
N SV S v AV SV
a0 -0
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.7517 MHz 14.07 dBm ML L 707.1867 MHz 13.34 dam
T 1 706.95455 MHz 7.07 dam Oce Bw 1.093706294 MHz TL L 706.95455 MHz 5.01 dam Oce Bw 1.093706294 MHz
T2 1 708.04825 MHz 6.29 dam T2 1 708.04B25 MHZ 5.87 dam
L U J wa L JU J L]

Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM

pectrum

ctrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 30 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.47 dBm| mili] 12.58 dBm|
20 715.12380 MHzZ| - 715.71680 MHz
l Oce B 1.090900091 MHz Oce B 1.090909091 MHZ|
. ST s ¥ AT, % . s IVt s Y.
10 d i v 10 v ot
Y]
od 7 T 0 -
/ Y
BUE! -10d
\ .
20 d = = —
A e = [ A Tt WA Ly
e e
a0
-40 -40 df
-50 d -50 di
60 d -60 db
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 715.1236 MHz 14.47 dBm ML 715.7168 MHz 12.58 dém
TL 1 714.75734 MHz 6.94 dBm Oce Bw 1.090905091 MHz TL 1 714.75455 MHz 5.34 dBm Oce Bw 1.090909091 MHZ
T2 1 715.84825 MHz 7.52 dém T2 1 715.54545 MHZ 5.11 dém
L ) L )i ) L
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samonias. FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 12

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.43 dBm) 14.00 dBm)
700.62590 MHz 700.29620 MHZ]
20 * 5 5 20 T
Y Occ B 2.715284715 MHz 2.727272727 MHz
L T AN v s L | [ N e W, Vo 2
10d 104 <
/ 4 ! \
od + 0
I \ { \
04 L \ 104 / \
\ ; A
! \ / hY
20d 20d - —
T v = ) P Sy g i T ey
= 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 700.6259 MHz 15.43 dam ML 700.2962 MHz 14,00 dBm
T 1 599.13936 MHz 9.14 dBm Oce Bw 2.715284715 MHz TL L 699.12737 MHz 7.02 dam Oce Bw 2.727272727 MHz
T2 1 701.85465 MHz 8.60 dam T2 1 701.85465 MHZ 8.21 dam

L U J L JU J L]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.00 dBm 15.19 dBm)|
- 708.58490 MHz - 708.30710 MHZ]
N Occ Bry 2.721278721 MHz 2.721278721 MHZ
T g e - - L T T
10d - 104 EaVANNTAN
/ f 4
od 0 d L
- - -10d
T
P N ey {
e S
a0 30
40 df 40 df
50 d S0 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.5845 MHz 16.00 dam ML L 70B.3871 MHz 15.19 dam
T 1 706.14535 MHz 8.46 dBm Oce Bw 2.721278721 MHz TL L 706.13936 MHz 9.43 dBm Oce Bw 2.721278721 MHz
T2 1 708.86663 MHz 8.20 dam T2 1 708.85064 MHZ 7.97 dam
L U J wa L JU J L]

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.82 dBm mili] 14.74 dBm|
20 i 715.60290 MHzZ| - 714.52400 MHz
OccBw_ 3 2.721278721 MHz Oce B - 2.721278721 MHz
I L e i T LAY A A A
10 d 10 d
7
od od -+
/
BUE ] -10 di i N
L ol = 20 di / = -
v . e —
“a0
-40 -40 df
-50 d -50 di
60 d -60 db
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 715.6020 MHz 15.82 dBm ML 714.524 MHz 14.74 dBm
TL 1 713.14535 MHz 8.29 dém Oce Bw 2.721278721 MH2 T1 1 713.15135 MHz 7.79 dam oce Bw 2.721278721 MHZ
T2 1 715.86663 MHz 10.42 dBm T2 1 715.67263 MHz 9.23 dbm

L )i ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

I

o o
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.73 dBm) ™M1[1 11.99 dBm)
- 699.91200 MHz - 701.10000 MHZ]
™I Oce Bw 4.405504406 MHz 1 Oce Bw 4.505404505 MHz|
10d ,\‘r» roa ] 12 104 Th - | .
| /
d | P
a o
\ i
10 d - -10 di f
204 20 d Vi 0
[ N sl b R ey
PP P = S
ek A
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 599,912 MHz 13.73 dam ML F0L.1 WAz 11.99 dam
T 1 £99.25225 MHz 8.76 dBm Oce Bw 4,495504496 MHz TL L 699.25225 MHz 8.21 dBm Oce Bw 4,505494505 MHz
T2 1 703.74775 NHz 8.08 dam T2 1 70375774 MHZ 6.93 dam

)i ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 13.68 dBm)| 13.74 dBm
0 708.42900 MHzZ| - 707.90000 MHz
ke B 4.485514486 MHz “l 4.475524476 MHz|
g 1 LR BN SR g T A (O I §
10 10 L L a 3
I i I i
od T Y od f
A { 'L
-1 d - '\ 10 di - -
s J | . / \
EARYIR P g e vl Wk e S T
-30 -30
40 d -40 de
50 d -50 di
&nd 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 708.429 MHz 13.68 dem ML 707.9 MHz 13.74 dBm
TL 1 705.26224 MHz 7.98 dm Occ Bw 4.485514486 MHz TL L 705.26224 MHz 6.93 dBm Occ Bw 4.475524476 MHz
T2 1 709.74775 MHz 7.71 dam T2 1 709.73776 MHz 7.51 dam
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 12.90 dém| mili] 13.35 dBm|
20 712.90100 MHzZ| - 711.45200 MHz
M1 Occ Bw 4.515484515 MHz| HX Occ Bw 4.485514486 MHz|
10 d - - - = 10 d - — e
] i
0 7 0 :
{
BUE! -10d -
/ { \
= T 20 df .i \
VAW Vi I AT e, o N AT . LA ]
-30
-40d -40 d
50 df -50 di
60 df -60 o
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 712.901 MHz 12.90 dBm ML 711,452 MHz 13.35 dém
TL 1 711.25235 MHz 7.45 dam Occ 8w 4.5154B4515 MHz TL L 711.26224 MHz 6.89 dam Occ 8w 4.485514486 MHZ
T2 1 715.76773 MHz 7.42 dBm T2 1 715.74775 MHz 7.21 dBm

)i

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 12

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.12 dBm) 14.62 dBm)
706.3580 MHz 699.6840 MHz
20 |} 20
v 9.110880111 MHz 3 9.110889111 MHZ
T ~, A et A, R
10d ’P VALY ~ 2 104 P, N — e
! /!
od 0 d
!
10 df -10 o F
7 FA S J [P e
I ! et N ot M
20-d 20 ¢
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705.358 MHz 15.12 dam ML 599,684 MHzZ 14.62 dam
T 1 599.4545 MHz .93 dBm Oce Bw 9.110885111 MHz TL L £99,4445 MHz 8.62 dBm Oce Bw 9.110869111 MHz
T2 1 708.5754 MHz 8.09 dam T2 1 70B.5554 MHz 6.67 dam

L I ]

L U

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.96 dBm)
709.6980 MHz,
20 20
o 0.010080011 MHz 9.030969031 MHZ
R B T2 - . N
104 s AW Wl s P 10 4 £ - A T*r
{ 1 { |
od I | 0 di ] |
/ \ \
10 df i I\ 10 I
AN e Al [ R AT Sy LE/D\J—\/' N W A \AT Y,
a0 30
40 df -40 di
50 df 50 d
&nd 60 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.56 MHz 15.13 dam ML 709.508 MHz 15.96 dam
T 1 703.0045 MHz 9.51 dBm Oce Bw 9.010985011 MHz TL L 703.0045 MHz 7.18 dm Oce Bw 9.030969031 MHz
T2 1 712.0158 MHz 9.27 dam T2 1 712.0355 MHz 6.86 dam

L it J -

L U

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili] 15.17 dBm|
- 708.9620 MHz
Oce B 0.050940051 MHz g Oce B 0.050949051 MHz
e M Ve A T2 04 Tty e VY - e
\
1 od f
\ /
\\ — 04
| S -
20 e =
RN
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 708.323 MHz 14.38 dBm ML 70B.562 MHz 15.17 dBm
TL 1 706.4845 MHz 8.57 dém Oce Bw 9.050945051 MHz TL 1 706.4645 MHz 8.59 dém Oce Bw 9.050949051 MH2z
T2 1 715.5355 MHz 7.85 dém T2 1 715.5155 MHz 7.41 dém

L )i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG972205

LTE Band 12

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

L I

o o
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.10 dBm) 13.72 dBm)
- 699.35030 MHz - 699.42110 MHZ,
W Occ B 1.088111888 MHz 2.721278721 MHZ
10 df ,.* .4 o e ,\ 10 d s
o di 0di B
10 d - - -10 di +
/ ) /
20 d = \ — 20 o = —
T, Aadead VA B e A
a0 ¢ - -30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 599.3503 MHz 12.10 dam ML 599.4211 MHz 13.72 dam
T 1 599.15455 MHz 7.08 dam Oce Bw 1.088111688 MHz TL L £99.13936 MHz 7.47 dBm Oce Bw 2.721278721 MHz
T2 1 700.24266 MHz 6.34 dam T2 1 701.85064 MHZ 8.06 dam

\ ) J [

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

L I

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
2.71 dBm)| ™M1[1] 14.23 dBm)
- 707.60350 MHz - 707.66780 MHZ]
M1 1.096503497 MHz 4 c B 2.733266733 MHZ
104 P’ _ X A - 0d = ~ Ve P
q 7
od E 0 di
/ I\ [ \
-10 d - N 10 d -
\ / \
2 AW P P
. ~ e . . . -
20 d8m ~ R E
= 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.6035 MHz 12.71 dam ML 07,6678 MHz 14,23 dam
T 1 706.94895 MHz 4.41 dBm Oce Bw 1.096503497 MHz TL L 706.14535 MHz 5.75 dm Oce Bw 2.733266733 MHz
T2 1 708.04545 MHz 5.67 dam T2 1 708.87862 MHZ 6.47 dam

\ ) J [

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
| M1[1] 14.10 dBm) M1[1] 13.16 dBm)
71 00 MHzZ| 714.45800 MHz
e | PocBw 1.090900091 MHz & ] Oce B 2.745254745 MHz
1 / ~ o -
wd fo e A ta 104 T o ) el
g ! od 1
x !
BUE! -10d ;
y 7
20d - vy - ERE B 20 d SEwev et A
o SV o | RS
“En
-40d -40 d
-50 d -50 di
60 d -60 db
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 715.535 MHz 14.10 dBm ML 714,458 MHz 13.16 dBm
TL 1 714.75734 MHz 8.40 dBm Occ 8w 1.090909091 MHz TL L 713.13936 MHz 7.70 dam Occ 8w 2.745254745 MHZ
T2 1 715.84825 MHz 5,50 dBém T2 1 715.68462 MHz 7.06 dém

L )i ]
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG972205

LTE Band 12

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

L I

o o
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.04 dBm) ™M1[1 12.48 dBm)
699.52200 MHz 703.5400 MHz,
= e Occ B 4.515424515 MHz @ a1 9.130869131 MHZ
d 4 T} - o
0 T S A A 10 ~ o o
i | /
od 0 di {
I !
! \ . [
-tod - T -10
/ 3 b
20d 4 f =, k. A " 20 d =
WA / AV A
= 30
40 df -40 d
50 df 50 d
60 d -60 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 509,522 MHz 12.04 dBm ML 702,54 MHz 12,48 dam
T 1 599.24226 MHz 4,79 dBm Oce Bw 4.515484515 MHz TL L £99,4545 MHz 6.93 dBm Oce Bw 9.130869131 MHz
T2 1 703.75774 MHz 6.48 dam T2 1 70B.5054 MHz 5.56 dam
L U J L JU J L]
ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 12.44 dBm) ™M1[1] 12.77 dBm)
- 709.05800 MHz - 708.4990 MHz,
Occ Bru1 4.515424515 MHz M Occ B 9.030969031 MHZ
v
di 2 d A Y SN .
W T T T e e T 10 - S
\ / |
od 0 d
/ 1 i |
/ p / \
- -10 "
N LAY TV ALY (R i abetied )y
a0 30
-40 -40 d
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709,058 MHz 12,44 dBm ML L 7DE.499 MHz 12.77 dam
T 1 705.25225 MHz 5.32 dbm Oce Bw 4.515484515 MHz TL L 703.0045 MHz 5.09 dam Oce Bw 9.030969031 MHz
T2 1 709.76773 MHz 5.48 dam T2 1 712.0355 MHz 5.94 dam

L U ]

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.28 dBm| mili] 9 dBm
20 714.24900 MHzZ| - 711.4000 MHz
i0ce Bre 4.495504496 MHz M1 Oce B £8.001008991 MHz
X a 13 BV T LN
wd devs ST 0 7 = 7
od A od h
\ ) 4
BUE! ; N -10d
/ \ ‘\k_ﬂ’
20 d -
WYY el ", e ™ o o
30 =
-40 -40 df
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 714.248 MHz 11.28 dém ML 7114 MRz 12.53 dém
T1 1 711.25225 MHz 4.99 dBm oce Bw 4.495504496 MHz T1 1 706.5045 MHz 6.98 dBm oce Bw 8.991008991 MHZ
T2 1 715.74775 MHz 6.11 dbm T2 1 715.4955 MHz .08 dém

L )i ]
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SPORTON LAB.
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Report No. : FG972205

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHAEKABS PABS
q 3 3 DABS Li SPURIO INE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS [1\ ZDUBIL\?P . S
10 dBm { 10 dBm { \
] |
|
ode . \ 0 dem ,
-10 dBm -10 dBm }
SPURIOUS INE_ABS \ J
-20 dem \ 20 dBm I[
-30 dem / \ -30 dBm i
/ l \
40 dem ] L a0 cerdel \
e \w\ H\' ™~
-50 dBm gl 1)
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,88666 MHz -22.39 dém -9.39 d8 714.000 MHz 716.000 MHz 100.000 kHz 715.76124 MHZ 19.36 dBm -10.64 d&
598.900 MHz 699,000 MHz 30.000 kHz 698.99995 MHz -20.76 dBm -7.76 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00318 MHe 2553 dom “16.93 db
599.000 MHz 701.000 MHz 100.000 kHz 699.29071 MHz 19.31 dém -10.65 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -31.70 dBm -18.70 dB
T
i J1 £
Data: 31.C 10:06:1¢C

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum =il s um 7
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS PABS
| 3 3 AES Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm el .\ 10 dar-./ A T
CL- / - 0 demy \
-10 dem | I\ -10 dB
SPURIOUS_LINE_ABS I\ \
-20 dem ﬂ \.,\W -20 dBm H“
.30 dam P o dem ™
i e~
o] m—.\
-40 dBm == -40 dBm ~
] .
=50 dBmz — -50 dem =
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -23.94 dém -10.94 d& L4000 MI | 716.000 Wz 100.000 kHz 71e% 1548 T 11.60 dBm -1EIWI
698.900 MHz 599.000 MHz 30.000 kHz 698.99895 MHz -27.67 dém -14.67 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.01454 MHz 25.16 dBm 12,16 a8
£99.000 MHz 701,000 MHz 100.000 kHz 699.69031 MHz 11.22 dém -168.78 dB 716.100 MHz 725,000 MH2 100.000 kHz 716, 10445 MHz 21.86 dBm 586 dn
Y
I - i 1 o
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SPORTON LAB.
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LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 10.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr

Limit §heck PAES | SPURIGHE GHHEK PABS

. . x ABS Li SPURIO INE_ABS PAS
20 UIB’I'F“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p f‘\ S
10 dBm /'\‘\ 10 dém /’ H
ode | 0 dem T
|
-10 d&m l -10 dBm +
SPURIOUS INE_ABS \
-20 dem 20 dBm [
-30 dem i \\ -30 dBm J b
Fi N A A
/ h p \
-40 dBm 7 -40 dBm o
| M s

=0 ] 1 s e reve—— i B
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit

£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -22.74 dém -9.74 d8 L4000 MI | 716.000 Wz 100.000 kHz T1e7 1728 T 16.49 dBm -uml

598.900 MHz 699,000 MHz 30.000 kHz 698.99855 MHz -22.78 dBm -5.75 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00504 WHe 2486 dom 1185 db

599.000 MHz 701.000 MHz 100.000 kHz 699.24875 MHz 18.19 dém ~11.51 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.03 dBm -14.03 dB

T
i J1 £
z019 0:05:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 10.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS _ PAES
3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 ug’u_‘gn PURIOUS_)LINE_ABS P 20 GBH‘.‘P 5
10 dem 10 dBm: -
m 7 Q) f( '\\
0de / ] 0 dem+
| \
-10 dBm i | -10 E'BL
SPURIOUS_LINE_ABS J \ \
-20 dBm -20 d
) -
-30 dBm ¥ 30 dBm
”J/ —
-40 dBm: 40 dBm
- |
-
-50 dam, 50 dem —
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Sti 725.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698.900 MHz 100.000 kHz 698.85099 MHz -25.41 d&m -12.41 dé 714.000 MHz 716.000 MHz 100.000 kHz 71568332 MHz 10.47 dBm -19.53 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.98746 MHz -28.81 dBm -15.81 dB 716.000 MHz 716,100 MHz 30,000 kHz 716,04241 MHz -26.54 dbm -13.54 dB
£99.000 MHz 701,000 MHz 100,000 kHz 699.74825 MHz 10.13 dBm -19.87 dB 716.100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -23.47 dbm -10.47 dB
Y
i i )

0:04:
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SPORTON LAB.
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LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine s
10 dem /-\. 10 dBm }1{\\
ode (l \‘ 0 dem J
-10 d&m T -10 dBm t
SFURIOUS. LTNE ABS \ !
20 dem i 20 dem j
-30 dBm . \‘ -30 dBm ’)'
-40 dem /// ~40 dem—g A
e
S0.dem = M‘w il \“‘“‘
+60 dam -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“TS | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc PowerAbs | Alimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -24.72 dém -11.72 d8 714.000 MHZ Esﬁ%lﬂz 100.000 kHz H_?ﬁ MAz 17.57 dbm -12WI
£58.500 MHz £93.000 MHz 30.000 kHz 59899965 MHz -24.75 dém -11.75 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00365 MHz 28 54 dBm Clccade
£99.000 MHz 701,000 MHz 100,000 kHz £99,24476 MHz 17.35 dBm -12.65 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz ~30.00 dbm 1709 db
T
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m
Spectru Spectrum
Ref Level 30.00 dBm  Offset 10.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dBm /pvwﬂ,.-u 10 dBM—
0dB { \\\ 0 dem 7 L\l\
10 dBm / -10 dy I
SPURIOUS_LINE_ABS l \ ‘l
-20 dBm J T 20 d LT
30 dem / 1' \“"W- Bm ¥ <
-40 dBm 40 dBm =
-
L \‘a_
=50 d8m = -50 dem
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Sti 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -26.70 d&m -13.70 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.77323 MHz 9.65 dBm -20.35 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99076 MHz -29.75 dBm -16.75 dB 716.000 MHz 716.100 MHz 30,000 kHz 71601304 MHz -28.19 dBm -15.19 de
£299.000 MHz 701.000 MHz 100.000 kHz 699.72228 MHz 9.01 dBm -20.99 d& 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -25.09 dbm -12.09 dB
T
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SPORTON LAB.
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LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

] ] o
spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10,70 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
20 dem /1 20 dém f‘\
10 dem i \] 10 dBm / \
0ds " T 0 dém \
| |
-10 d&m I -10 dBm f
SPURIOUS_LINE ABS I
20 dem 20 dem
-30 dBm L -30 dBm A
/ fi
/ y \
-40 dem w 40 dBm A \
o’
50 dBm. S et ool || Fianinl
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz | (|(Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 69898666 MHz -22.47 dém -9.47 d8 713.000 MHz 716.000 MRz 100.000 kHz 715.76773 Mhz 19,41 dbm -10.59 db
£58.500 MHz £93.000 MHz 30.000 kHz £98,99955 MHz -18.70 dém -5.70 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00245 MHz 2128 dBm 528 db
£99.000 MHz 702,000 MHz 100,000 kHz 609,27423 MHz 18.80 dBm -11.10 dB 716,100 MHz 725000 MHz 100000 kHz 21610445 MHz ~57.56 cbm PP
.
)i i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.70 dB Mode Auto Sweep

i ;

10:

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_|ABS. PASES
20 dBm 20 dem:
10 dBm 10 dBmy
ﬁMWW ’WW”'W\
0da - dBm ‘\
] \ |
-10 dBm | F10 dBm '
SPURIOUS_LINE_ABS [ L
20 dem l 20 dim
-30 dBm _»21; 20 dm & R SR |
Wad \
R S
-40 dBm — 40 dBm —
|~ “\.\“
-50.dem st 50 dBm - | |
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -26.30 dém -13.30 d& 713.000 MHz 716.000 MHz 100.000 kHz 713.71479 MHz 7.73 dBm -ZZWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99305 MHz -26.80 dém -13.80 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00355 MHz 3563 dBm loeade
599.000 MHz 702.000 MHz 100.000 kHz 700.14635 MHz 7.70 dBm -22.30 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -23.99 dbm -10.59 dB
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2205

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10,70 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_|ABS PASS
20 UIB’I'F“H PURIOUS INE_ABS PABS 20 UB!!':i‘p S
{
A A
10 dem — 10 dém ( ‘
ode | IHI 0 dem i
-10 d&m -10 dBm 4
20 dem 20 dem
/ h
-30 dBm A l‘ -30 dBm N(r B
-40 dBm / -WV\/ -40 dBm Il JW T \
\l \u\
:50 dBm e vl VRN || TR
+60 dam -60 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz | ||'Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -22.24 dém -9.24 d 713.000 MHZ 716.000 MAz 100.000 kHz 715.77972 WAz 18.60 dBm 1131 dB
£58.500 MHz £93.000 MHz 30.000 kHz £98,99965 MHz -18.31 dém -5.31 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00135 MHz 2023 dBm a3 de
£99.000 MHz 702,000 MHz 100,000 kHz £09,23526 MHz 18.56 dBm -11.44 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz T 1255 db,
.
)i i )
2019 10:35:39

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm

Spectrum

Offset 10.70 dB Mode Auto Sweep Ref Level 30.00 d&m  Offset 10.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE _|ABS PASES
20 dBm 20 dém:
10 dem 10 dBm:
D e P BVEL, v-—«'-‘\-»"m—m«‘
odB - dBm: 1
| \ \
-10 dBm J dilllz0 dem -
SPURIOUS_LINE_ABS [ ]|
20 dem | 20 dem LT
-30 dBm —""vl -30 dem Y e
-~ ™ ~{
-40 dm = - 1
go—— 40 dem [
4._,/'”"_,, ",
50 dB . -50 dem =
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69888666 MHz -27.89 dém -14.89 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.30320 MHz 6.69 dBm -zaml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99965 MHz -28.41 dém -15.41 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01613 MHz 57.02 dBm 1402 dB
599.000 MHz 702.000 MHz 100.000 kHz 69987962 MHz 5.61 dBm -23.39 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.33 dBm -12.33 dB
]" T
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—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£90.000 Mz 698,900 MHz 100,000 kHz 698,99555 MHz -24.00 dém -11.00 d& 713.000 MHz Esﬁ%lﬂz 100.000 kHz H_?W§ Mhz 17.74 dbm -12WI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99855 MHz -21.16 dém -8.16 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00125 MHz 23 46 dBm ~10.46 db
£99.000 MHz 702,000 MHz 100,000 kHz £09,21429 MHz 17.17 dBm -12.83 dB 716,100 MHz 725000 MHz 100000 kHz T16. 10445 MHz ~59.00 dbm 16.05 B
.
i 1 i
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___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -28.36 dém -15.36 d& 713.000 MHz 716.000 MHz 100.000 kHz 714.18531 MHz ©.68 dBm -24W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99925 MHz -23.32 dém -16.32 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00225 MHz 36 .44 B s a4 de
599.000 MHz 702.000 MHz 100.000 kHz 69955594 MHz 5.73 dBm -24.27 di 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -26.31 dbm ~13.31 dB
.
I J1 £
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -26.43 dBm -13.43 d& 711,000 MI | 716.000 Mz 100.000 kHz 71266504 Tz 16.95 dBm -uml
598.900 MHz 699,000 MHz 30.000 kHz 698.99855 MHz -24.57 dBm -11.57 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00138 MHe 2779 dbm 1479 db
599.000 MHz 704.000 MHz 100.000 kHz 699.35714 MHz 18.62 dém ~11.18 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.58 dbm -20.58 dB
T
I 1 i
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Spectrum
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___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69888666 MHz -30.16 dém -17.16 d& 711.000 MHz 716.000 MHz 100.000 kHz 711.61189 MHz 551 dBm -24W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99965 MHz -31.91 dém -18.31 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00055 MHz 31.05 B 1505 de
£59.000 MHz 704.000 MHz 100.000 kHz 699.55195 MHz 5.25 dBm -24.75 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.63791 MHz -28.87 dBm -15.87 dB
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__Rangelow | Rangeup | RBW | Frequency | Pawer abs ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698,89555 MHz -25.70 dém -12.70 d& 711.000 MHz 716,000 MHz 100.000 kHz 71563786 MHz 18.20 dBm -11.80 d&
£58.500 MHz £93.000 MHz 30.000 kHz £98,99825 MHz -24.68 deém -11.68 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00135 MHz 2730 dBm 143048
£99.000 MHz 704,000 MHz 100,000 kHz £09,34715 MHz 17.55 dBm -12.45 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 5944 cbm 16 44 db,
.
i 1 i
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@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
0 ds i L e, M o .-J«Awmv\qw\w\.-..a-:w-n\;—v\.rw_«-..w\7
|
| i |
-10 dBm i 0 dBm
SPURIOUS_LINE_ABS j l\ \
-20 dgm [ T 20 dBm \
-30 dem -30 dem :
/#Mﬂ “ -—_-“""-x._
40 dBm — 40 dem
r""/l
g .
50 dBm - 50 dBm -
i —
" -_,_‘\
<80 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 704.0 MHz ] ||('Start 711.0 MHz 3003 pts Stop 725.0 MHz
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -31.81 dém -18.81 d& 711.000 MHz 716.000 MHz 100.000 kHz 71266084 MHZ .42 dBm -zswl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99765 MHz -33.56 dém -20.56 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00365 MHz 32.37 dbm o7 de
£59.000 MHz 704.000 MHz 100.000 kHz 69983167 MHz 4.18 dBm -25.92 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.70015 MHz -23.27 dBm -16.27 dB
.
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Highest Band Edge / 1 RB
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__Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
£50.000 MHz 698,500 MHz 100,000 kHz 698,89555 MHz -28.32 dém -15.32 d& 711,000 MI | 716.000 Mz 100.000 kHz 71e 64588 Tz 17.72 dBm -12WI
598.900 MHz 699,000 MHz 30.000 kHz 698.99745 MHz -26.38 dBm -13.38 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00075 MHe 28 22 dBm 1522 db
599.000 MHz 704.000 MHz 100.000 kHz 699,34715 MHz 16.07 dBm -13.03 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -33.23 dbm -20.23 db
T
i J1 £
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Spectrum
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___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,86588 MHz -31.65 dém -18.65 d& 711.000 MHz 716.000 MHz 100.000 kHz 71321528 MHz .34 dBm -zeﬁl
598.900 MHz 699,000 MHz 30.000 kHz 698.99915 MHz -34.16 dBm -21.16 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00205 MHz 33.04 dBm 2004 db
£59.000 MHz 704.000 MHz 100.000 kHz 699.36214 MHz 3.02 dBm -26.98 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.73571 MHz -23.69 dBm -16.69 dB
T
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spectrum
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Ref Level 30.00 dBm  Offset 10.70 dB

SGL Count 100/100

Mode Auto Sweep
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___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -35.11 dém -22.11 d& 06,000 MI | 716.000 Mz 100.000 kHz R AT 16.62 dBm -uwl
598.900 MHz 699,000 MHz 30.000 kHz 698.99625 MHz -35.86 dBm -22.86 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00108 MHe 3544 dom o6 44 db
599.000 MHz 709.000 MHz 100.000 kHz 699.61439 MHz 18.76 dém -11.24 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -41.38 dBm -28.38 dB
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___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -25.57 dBm -12.57 d& 706.000 MHz 716.000 MHz 100.000 kHz 708.56242 MHz 2.94 dBm -zrwl
£58.500 MHz £93.000 MHz 30.000 kHz £98,90275 MHz -23.56 dem -16.56 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 03871 MHz 36,45 dBm 1545 de
£59.000 MHz 709.000 MHz 100.000 kHz 708.22577 MHz 3.28 dBm -26.72 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.13112 MHz -24.61 dBm -11.61 dB
.
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Spectrum
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£90.000 MHz 698,500 MHz 100.000 kHz 69888666 MHz -35.03 dém -22.03 d& 06,000 MI | 716.000 Mz 100.000 kHz 712 39560 1Tz 16.32 dBm -uml
598.900 MHz 699,000 MHz 30.000 kHz 698.99476 MHz -33.92 dBm -20.52 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 01333 MHe 37 8¢ dbm 2486 db
599.000 MHz 709.000 MHz 100.000 kHz 699.56444 MHz 17.44 dém -12.56 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -37.50 dbm -24.50 dB
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Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -27.20 dém -14.20 d& 706.000 MHz 716.000 MHz 100.000 kHz 71046054 MHz 1.80 dBm -zawl
£58.500 MHz £93.000 MHz 30.000 kHz £98,95050 MHz -31.15 dém -18.19 dB 716,000 MH= 716,100 MHz 30,000 kHz 71602033 MHz 30.50 dBm 7 cade
599.000 MHz 709.000 MHz 100.000 kHz 707 90609 MHz 1.75 dém -28.25 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -26.88 dbm -13.88 db
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650.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -36.38 dBm -23.38 dé 706.000 MHz 716.000 MHz 100.000 kHz 715.40559 MHz 16.71 dBm -13.29 de
698.900 MHz 599.000 MHz 30.000 kHz 698.99446 MHz -36.98 dBm -23.98 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,00035 MHz -41.30 dBm 23,30 dB
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30.000 MHz 690.000 MHz 100.000 kHz 623.20840 MHz -59.68 dBm -46.68 dB 30.000 MHz 690.000 MHz 100.000 kHz 636.73163 MHz -59.70 dBm -46,70 dB
725,000 MHz 1.000 GHz 100.000 kHz 942.17033 MHz -59,08 dBm -46,08 dB 725,000 MHz 1,000 GHz 100.000 kHz 964.69780 MHz -59.02 dBm -46,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86776 GHz -48.35 dBm -35.35 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.62734 GHz -48.43 dBm -35.43 dB
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30.000 MHz 690.000 MHz 100.000 kHz 615.29235 MHz -59.71 dBm -46.71 dB 30.000 MHz 690.000 MHz 100.000 kHz 626.83658 MHz -59.64 dBm -46.64 dB
725,000 MHz 1.000 GHz 100.000 kHz a77.60989 MHz -58,98 dBm -45,98 dB 725,000 MHz 1,000 GHz 100.000 kHz 947.39011 MHz -59.07 dBm -46,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84976 GHz -48.50 dBm -35.50 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.62934 GHz -48.43 dBm -35.43 dB
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725,000 MHz 1.000 GHz 100.000 kHz 874.86264 MHz -59.02 dBm -46,02 dB 725,000 MHz 1,000 GHz 100.000 kHz 996.56593 MHz -59.07 dBm -46,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.84076 GHz -48.45 dBm -35.45 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.94176 GHz -48.42 dBm -35.42 dB
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30.000 MHz 690.000 MHz 100.000 kHz 626.50675 MHz -59.57 dBm -46.57 dB 30.000 MHz 690.000 MHz 100.000 kHz 641.01949 MHz -59.75 dBm -46.75 dB
725,000 MHz 1.000 GHz 100.000 kHz a72.66484 MHz -58,96 dBm -45,96 dB 725,000 MHz 1,000 GHz 100.000 kHz 845.19231 MHz -59.09 dBm -46,09 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.58735 GHz -48.56 dBm -35.56 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.96276 GHz -48.33 dBm -35.33 dB
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